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TEST REPORT

Test Report No. : HK2404081609-4ER sztze 4:)(1‘)?5/:1,;
Product Name . Wireless Access Point
Product Model . XT-5400AX
Serial Model o N/A
Applicant . XonTel Technology Trd. Co. W.L.L
Address : Kuwait City, Qibla, Aladel Tower, F21, state of Kuwait
Manufacturer . XonTel Technology Trd. Co. W.L.L
Address :  Kuwait City, Qibla, Aladel Tower, F21, state of Kuwait ?
H
S
\
Test Result: PASS h

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.

sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued b

with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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1. TEST STANDARDS

The tests were performed according to following standards:

ETSI EN 300 440 V2.2.1 (2018-07) : Short Range Devices (SRD);Radio equipment to be used in the 1 GHz to 40
GHz frequency range; Harmonised Standard covering the essential requirements of article 3.2 of Directive

2014/53/EU
-l
I-l
AL
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is iss

2pt in full with our prior written permission. The more details and the authenticity of the report will be confirmed at htty cer-mark.com

this document cannont be ydu
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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2. SUMMARY

2.1. General Remarks

Date of receipt of test sample . 12024/04/08
Testing commenced on . 12024/04/08
Testing concluded on . |2024/04/11

2.2. Product Description

Product Name: Wireless Access Point

Model/Type reference: | XT-5400AX

List Model: N/A

Model diff: N/A

Power supply: DC 48V From POE Power or DC 12V From DC Power

Adapter information: N/A

Antenna Type Internal Antenna

Antenna gain 4.0dBi

WLAN Supported 802.11a/ 802.11n HT20/ 802.11n HT40/ 802.11ac HT20/

802.11ac HT40/ 802.11ac HT80/ 802.11ax HE20/
802.11ax HE40/ 802.11ax HE80
Operation frequency glél;lél\?gz.lla/ IEEE 802.11n HT20/802.11ac HT20/802.11ax HE20:5745MHz-
z
IEEE 802.11n HT40/ IEEE 802.11ac HT40/ IEEE 802.11ax HE40:5755-5795MHz
IEEE 802.11ac HT80/ IEEE 802.11ax HE80:5775MHz
Modulation Type IEEE 802.11a: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11ac HT20: OFDM (256QAM, 64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11ac HT40: OFDM (256QAM, 64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11ac HT80: OFDM (256QAM, 64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11axHT20: OFDM (1024QAM, 256QAM, 64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11ax HE40: OFDM (1024QAM, 256QAM, 64QAM, 16QAM,
QPSK,BPSK)
IEEE 802.11ax HE80: OFDM (1024QAM, 256QAM, 64QAM, 16QAM,
QPSK,BPSK)

Receiver category Receiver category 2

Remark: The products are identical in interior structure, electrical circuits and components, just model names
are different.

2.3. Equipment Under Test
Power supply system utilised

Power supply voltage : | O] 230V /50 Hz O | 120V / 60Hz
0|12V DC O |24V DC

@| Other (specified in blank below)

DC 48V From POE Power or DC 12V From DC Power

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Description of the test mode
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Channel Frzaﬁigcy
149 5745
151 5755
153 5765
157 5785
159 5795
161 5805
165 5825

2.4. EUT configuration

The following peripheral devices and interface cables were connected during the measurement:

@ - supplied by the manufacturer

O - supplied by the lab

Ol /

M/N: [/

Manufacturer:

~

2.5. Test summary

ETSI EN 300 440 Requirements

Equivalent isotropic radiated power(Radiated) | ETSI EN 300 440 Sub-clause 4.2.2 Pass
Permitted range of operating frequencies ETSI EN 300 440 Sub-clause 4.2.3 Pass
Spurious emissions ETSI EN 300 440 Sub-clause 4.2.4 Pass
Duty cycle ETSI EN 300 440 Sub-clause 4.2.5 Pass
Additional requirements for FHSS equipment ETSI EN 300 440 Sub-clause 4.2.6 N/ANote 1
Adjacent channel selectivity ETSI EN 300 440 Sub-clause 4.3.3 Pass
Blocking or desensitization ETSI EN 300 440 Sub-clause 4.3.4 Pass
Receiver Spurious emissions ETSI EN 300 440 Sub-clause 4.3.5 Pass
Spectrum access techniques ETSI EN 300 440 Sub-clause 4.4 Passnote 2

Note 1: Which only applicable to FHSS system device.

Note 2: The manufacturer declares compliance with Section 4.4(Spectrum access techniques)

2.6. Modifications

No modifications were implemented to meet testing criteria.

jill be confirmec

at http:/ /www.cer-mark.cor
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3.TEST ENVIRONMENT

3.1. Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen,
Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

3.2. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25 °C
High Temperature: 40 °C
Low Temperature: -10 °C
Normal Voltage :DC 48.0V
High Voltage:DC 52.8V
Low Voltage:DC 43.2V
Relative Humidity: 55 %

Air Pressure: 989 hPa

3.3. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there may
be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was calculated
for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic compatibility and Radio
spectrum Matters (ERM);Uncertainties in the measurement of mobile radio equipment characteristics;Part 1” and
TR-100028-02 “Electromagnetic compatibility and Radio spectrum Matters (ERM);Uncertainties in the
measurement of mobile radio equipment characteristics;Part 2 “ and is documented in the Shenzhen Global Test
Service Co.,Ltd quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of
devices similar to that tested may result in additional deviation. The manufacturer has the sole responsibility of
continued compliance of the device.

/M T R\

Hereafter the best measurement capability for Shenzhen HUAK laboratory is reported:

Test Items Measurement Uncertainty Notes
Conducted spurious emission 1.60 dB (1)
Radiated spurious emission 2.20dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.4. Equipments Used during the Test
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Test Equipment Manufacturer Model No. Serial No. Calllgiien | GRNoEion Bns
Date Date
Broadband antenna Schwarzbeck VULB 9163 HKE-012 2024/02/21 2026/02/20
Horn antenna Schwarzbeck 9120D HKE-013 2024/02/21 2026/02/20
Receiver R&S ESR-7 HKE-010 2024/02/20 2025/02/19
Spectrum analyzer Agilent N9020A HKE-048 2024/02/20 2025/02/19
Spectrum analyzer R&S FSP40 HKE-025 2024/02/20 2025/02/19
Preamplifier EMCI EMCOSIBASS [ pike-015 | 2024/02720 | 2025002119
Preamplifier Agilent 83051A HKE-016 2024/02/20 2025/02/19
High pass filter unit Tonscend JS0806-F HKE-055 2024/02/20 2025/02/19
Signal generator Agilent 83630A HKE-028 2024/02/20 2025/02/19
4 Ch. Simultaneous
Sampling 14 Bits 2 Agilent U2531A TW543°6351 2024/02/20 | 2025/02/19
MS/s
Power Sensor Agilent E9300A HKE-086 2024/02/20 2025/02/19
A a”torgﬁitt'c control Tonscend JS0806-2 HKE-060 | 2024/02/20 | 2025/02/19
Signal generator Agilent N5182A HKE-029 2024/02/20 2025/02/19
Wireless
Communication Test R&S CMW500 HKE-027 2024/02/20 2025/02/19
Set
results shown in this test r t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be rep ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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4. TEST CONDITIONS AND RESULTS
4.1. 6dB Bandwidth

Limit

N/A

Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and 300 KHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

Test Configuration

EUT SPECTRUM
ANALYZER

TEL : +86-755 2302 9901
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX :

and the sample(s) are retained for 30 days only. The document is issued by

ore details and the authenticity of the reg

+86-755 2302 9901 E-mail : service@cer-mark.com

be confirmed

at http://
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Test Results

Ant 1
Type Channel 6dB Bandwidth (MHz) Limit (KHz) Result
149 16.43
802.11a 157 16.44 N/A N/A

165 16.45
149 17.66

802.11 n HT 20 157 17.67 N/A N/A
165 17.67
151 35.94

802.11 n HT 40 o 35 .08 N/A N/A
149 17.67

802.11 ac HT 20 157 17.66 N/A N/A
165 17.66
151 35.94

802.11 ac HT 40 159 35 97 N/A N/A

802.11 ac HT 80 155 75.34 N/A N/A
149 19.03

802.11 ax HE 20 157 19.02 N/A N/A N
165 19.02

802.11 ax HE 40 151 37.58 N/A N/A =
159 37.59 il

802.11 ax HE 80 155 77.13 N/A N/A

>
The results shown in this test report r ar d unless o ind the sar d for 30 he document is is UA

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant2
Type Channel 6dB Bandwidth (MHz) Limit (KHz) Result

149 16.45

802.11a 157 16.44 N/A N/A
165 16.45
149 17.66

802.11 n HT 20 157 17.67 N/A N/A
165 17.66
151 35.98

802.11 n HT 40 159 3596 N/A N/A
149 17.68

802.11 ac HT 20 157 17.67 N/A N/A
165 17.67
151 35.97

802.11 ac HT 40 159 3599 N/A N/A

802.11 ac HT 80 155 75.35 N/A N/A
149 19.01

802.11 ax HE 20 157 19.02 N/A N/A
165 19.02

802.11 ax HE 40 151 37.56 N/A N/A
159 37.58

802.11 ax HE 80 155 77.09 N/A N/A

The results shown in this test r t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 1
802.11a-5745

Agllent Spectrum Anshyzer - Docuphed DW
AL 0: 1204 PM e 10, 2004
Radio Std: None Frequency

Center Freq 5.745000000 GHz - : Awan:w--ww

Radio Device: BTS

Ref Offset 10 dB
Refl 20.00 dBm

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 12.7 dBm
16.425 MHz
Transmit Freq Error -10.938 kHz OBW Power 99.00 %
x dB Bandwidth 17.52 MHz x dB -20.00 dB

ez STATUS

802.11a-5785

Agllent Spectrum Anatyzer - Occuphed BW.

T g TR y
q 3 Center Fraq: 5785000000 GHz

Center Freq 5.785000000 GHz - i Regiis k1010

MFGainLow  BAten: 10 6B Radio Device: BTS

00 1522 PMdgr 10, 2004
Radio Std: Hone Frequency

Ref Offget 10 dB
Ref 20.00 dBm

Center 5.785 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 11.4 dBm
16.435 MHz

Transmit Freq Error -8.019 kHz OBW Power 99.00 %
x dB Bandwidth 17.30 MHz x dB -20.00 dB

ez STATUS

802.11a-5825

Agilent Spectrum Anstyzer - Doouphed BW
T L 3
Center Freg Freq: 5625000000 GHz

N 00 1545 PM g
AvglHold:> 10110

Radio Std: Hone Frequency

Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.7 dBm
16.446 MHz

Transmit Freq Error -8.723 kHz OBW Power 99.00 %
x dB Bandwidth 17.35 MHz x dB -20.00 dB

ez STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



WAL

@ HUAK TESTING Page 14 of 80

Report No.: HK2404081609-4ER

802.11n HT20-5745

Agllent Spectrum Anshyzer - Docuphed DW
AL

q 5.745000000 GH
Center Freq 5.745000000 GHz - Shoc e

] Avglo
HIFGain:Low

Ref Offset 10 dB
Refl 20.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.658 MHz

Transmit Freq Error 936 Hz OBW Power
x dB Bandwidth 18.41 MHz x dB

0: 1230 PM Age 10, 2004
Radio Std: None Frequency

Radio Device: BTS

12.1 dBm

99.00 %
-20.00 dB

STATUS

802.11n HT20-5785

Agllent Spectrum Anshyzer - Docuphed DW
8 kL

I 8 R &
Center Freq 5.785000000 GHz e nE

00 1455 PM e 10, 2004
Radio Std: None Frequency

Run AvglHold> 10110

o Trig
AiFGainLow ~BAtten: 10 68

Ref Offget 10 dB
Ref 20.00 dBm

iCenter 5.785 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.672 MHz

Transmit Freq Error -2.535 kHz OBW Power
x dB Bandwidth 18.42 MHz x dB

Radio Device: BTS

Span 40 MHz
Sweep 5ms

11.4 dBm

/M T R\

99.00 %
-20.00 dB

STATUS

802.11n HT20-5825

Agilent Spectrum Anstyzer - Doouphed BW
T L 3
Center Freg Freq: 5625000000 GHz

Avgltold:> 101

Ref Offget 10 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.674 MHz

Transmit Freq Error -4.976 kHz OBW Power

x dB Bandwidth 18.82 MHz x dB

00 14515 P g 24
Radio Std: None Frequency

Radio Device: BTS

11.8 dBm

99.00 %
-20.00 dB

STATUS

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT40-5755

Agilent Spectrum Anastyzer - Oocuphed W
RL O D47 PMAgr 10, 2004
Radio Std: Hone Frequency

Center Freq 5755000000 GHz . R e T

Radio Device: BTS

Ref Offset 10 dB
Rel 20.00 dBm _

hsentoiri Apmssreandhih | il b b
"

Center 5.755GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.7 dBm
35.943 MHz

Transmit Freq Error -103.45 kHz OBW Power 99.00 %
x dB Bandwidth 36.99 MHz x dB -20.00 dB

ez STATUS.

802.11n HT40-5795

Agllent Spectrum Anatyzer - Occuphed BW.
TN g L D A M [C0:15: 17 EM e 10, 2004 P
q 95 Canter Fraq: 5795000000 GHz Radio Std: None
Center Freq 5.795000000 GHz i i AvalHald> 10110
Center Freq
T95000000 GHz

Lo I8
FIFGaain:Low BArten: 10 d8 Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

e presrnt st i, o
.

L b bbbl
Center 5.795 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.9 dBm
35.978 MHz

Transmit Freq Error -48.268 kHz OBW Power
x dB Bandwidth 37.11 MHz x dB -20.00 dB

ez STATUS.

802.11ac HT20-5745

Agllent Spectrum Anatyzer - Occuphed BW.

s — —

T’ Frequency
enter Freg H ne

Center Fre o Trig AvgHold:> 10410

FFGainlow  BAe Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.0 dBm
17.674 MHz

Transmit Freq Error 1.689 kHz OBW Power 99.00 %
x dB Bandwidth 18.66 MHz x dB -20.00 dB

usa STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT20-5785

Agllent Spectrum Anshyzer - Docuphed DW
AL

Center Freg 5.78500000 GHz

Ref Offset 10 dB
Refl 20.00 dBm

Center 5.785 GHz
“Res BIW 100 kHz
Occupied Bandwidth
17.664 MHz

Transmit Freq Error -6.516 kHz
x dB Bandwidth 18.42 MHz

GHz
AvgiHol

#VBW 300 kHz

Total Power

OBEW Power
x dB

1> 10410

E0: 1430 M e 10, 2004
Radio $td: None

Radio Device: BTS

11.5 dBm

99.00 %
-20.00 dB

STATUS

Frequency

802.11ac HT20-5825

Agllent Spectrum Anshyzer - Docuphed DW
8 kL

Center Freq 5.825000000 GHz

Ref Offget 10 dB
Ref 20.00 dBm

Pl

Center 5.825 GHz
Res BW 100 kHz

Center Fraq: 5.426000000 GHz
o Trig:Free Run AvglHold> 1011
MFGainLow  BAten: 10 6B

#VBW 300 kHz

0 P dex 10, 2004
Radio $td: None

Radio Device: BTS

Span 40 MHz
Sweep 5ms

Frequency

Occupied Bandwidth Total Power 11.6 dBm
17.664 MHz

Transmit Freq Error -5.880 kHz OBW Power 99.00 %
x dB Bandwidth 18.75 MHz x dB -20.00 dB

= STATUS

802.11ac HT40-5755

Agilent Spectrum Anstyzer - Gocupted W

L JoN 0 1024 M e 24

Center Freq GH: Radio $td: None Fraguency
- Trig Avglsldz 1019

AAFGainlow — BATe Radio Davice: BTS

Ref Offget 10 dB
Ref 20.00 dBm _

[rolmebintihpinlp Ay st bt el

o
by ,*:',4\',-\.&va'--"

Center 5.755GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.7 dBm
35.939 MHz

Transmit Freq Error -89.820 kHz OBW Power 99.00 %
x dB Bandwidth 37.13 MHz x dB -20.00 dB

= STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT40-5795

Agilent Spectrum Anstyzer - Gocupted W
B AL E T AaLion 0 10:40 PM Ae 10, 2004
Center Freg 5795000000 GHz Radio $td: None Frequency
¥ Tri AvgiHold= 10010
Radio Davice: BTS

Ref Offget 10 dB
Ref 20.00 dBm _

N i

Center 5.795 GHz )
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.7 dBm

35.972 MHz
52.371kHz  OBW Power 99.00 %
7A1MHz  xdB -20.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

802.11ac HT80-5775

P dex 10, 2004

Agilent Spectrum Anstyzer - Docupbed W

e Rl [ ¥ T 7] o021

Center Freq 5.775000000 GHz Center Freq: 5775000000 GHz Radio $td: None Fraguency
o Trig Run AvglHold:> 10110

MFGainLow  BAten: 10 6B Radio Device: BTS

Ref Offget 10 dB

Ref 20.00 dBm

r‘ st A b Ay, it e bt t

,._ﬂ,ﬂu-‘u"hh'd*'

Center 5.775 GHz i
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.4 dBm

75.340 MHz

-162.45 kHz OBEW Power 99.00 %
x dB -20.00 dB

\ L

Transmit Freq Error
x dB Bandwidth 77.28 MHz

STATUS

802.11ax HE20-5745

Agilent Spectrum Anstyzer - Gocupted W
e L A 00 1372 P A 24
Center Freq GH: Radio Std: None Frequency
Y Trig AvgiHold= 1010
Radio Davice: BTS

AIFGainLow A

Ref Offget 10 dB

Ref 20.00 dBm
I | 6.745000000 GHz|

e e

It yormensh

Center 5.745 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Total Power 12.5 dBm

Occupied Bandwidth

19.027 MHz
-5.608 kHz QBW Power 99.00 %

-20.00 dB

Transmit Freq Error
x dB Bandwidth 19.73 MHz x dB

STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HE20-5785

Agilent Spectrum Anastyzer - Oocuphed W
RL 00 14: 10 PMAgr 10, 2004
Radio Std: Hone Frequency

Center Freq 5785000000 GHz . R e T

Radio Device: BTS

Ref Offset 10 dB
Refl 20.00 dBm

SN N N AP ST T O S S |

e

Center 5.785 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 11.9 dBm
19.016 MHz
Transmit Freq Error -6.320 kHz OBW Power 99.00 %
x dB Bandwidth 19.78 MHz x dB -20.00 dB

ez STATUS

802.11ax HE20-5825

Agllent Spectrum Anshyzer - Docuphed DW
T

L & L T & PM Agr 10, 2004
Center Freq 5.825000000 GHz ""_"'"""“: 028000000 GHz

[
Radio Std: Hone Frequency

o Trig:Free Run AvglHold> 10110
MFGaintow  #Amen: 10 4B Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

]

iy
T —
iCenter 5.825 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 12.0 dBm
19.019 MHz

Transmit Freq Error -11.041 kHz OBW Power 99.00 %
x dB Bandwidth 19.76 MHz x dB -20.00 dB

ez STATUS

802.11ax HE40-5755

Agllent Spectrum Anatyzer - Occuphed BW.
8 L Wt
T’ Frequency
enter Freg GH

Center Fre o Trig AvgHold:> 10410

FFGainlow  BAe Radio Device: BTS

Ref Offget 10 dB
Rel 20.00 dBm

Center 5.755GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.5 dBm
37.584 MHz

Transmit Freq Error -73.121 kHz OBW Power 99.00 %
x dB Bandwidth 38.54 MHz x dB -20.00 dB

ez STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HE40-5795

Agilent Spectrum Anstyzer - Doouphed BW
T & 2 T Auicn
q 5.78 : 6.795000000 GH:
Center Freq 5.795000000 GHz i 4 Aqn:w:uuw
AIFGainLow — BATeN: FRadio Devica: BTS

00:20: 13 PM Agr 10, 2004
Radio Std: Hone Frequency

Ref Offset 10 dB
Rel 20.00 dBm

',_-,.. b mt el

|

Center 5.795 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.4 dBm
37.591 MHz

Transmit Freq Error -60.126 kHz OBW Power 99.00 %
x dB Bandwidth 38.52 MHz x dB -20.00 dB

- STATUS

802.11ax HE80-5775

Agilent Spectrum Anatyzer - Docupied (W

o HL & D A M 0021 10 M dgr 10, 2004 P
ente eq 75 Center Freq: 5.775000000 GHz Radio $td: None

Center Freq 5.775000000 GHz - i Regiis k1010

FIFGaain:Low BArten: 10 d8 Radio Device: BTS

Ref Offset 10 dB
Rel 20.00 dBm

Center 5.775 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.1 dBm
77.129 MHz

Transmit Freq Error -146.76 kHz OBW Power 99.00 %
x dB Bandwidth 78.82 MHz x dB -20.00 dB

= STATUS.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 2
802.11a-5745

Agllent Spectrum Anshyzer - Docuphed DW
AL

: 5.745000000 GH
Center Freq 5.745000000 GHz 5 A,‘ﬁ:m;uuw

AAFGainLow

Ref Offset 10 dB
Refl 20.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.0 dBm

16.448 MHz

Transmit Freq Error -10.968 kHz OBW Power

Report No.: HK2404081609-4ER

60: 1040 PM Age 10, 2054
Radio Std: None Frequency

Radio Device: BTS

99.00 %

x dB Bandwidth 17.35 MHz x dB -20.00 dB

= STATUS

802.11a-5785

Agilent Spectrum Anstyzer - Doouphed BW
o . P &
. £ Canter Fraq: 5785000000 GH
Center Freq 5.785000000 GHz - S M‘ﬁ:u;-ww
IF Gain:L o

Ref Offget 10 dB
Ref 20.00 dBm

iCenter 5.785 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.1dEm

16.442 MHz

Transmit Freq Error -8.765 kHz OBW Power

60 15: 10 PM Age 10, 2054
Radio Std: None Frequency

Radio Device: BTS

Span 40 MHz
Sweep 5ms

/M T R\

99.00 %

x dB Bandwidth 17.25 MHz x dB -20.00 dB

= STATUS

802.11a-5825

Agilent Spectrum Anatyzer - Docupied (W

s kL E x 1]
q Freq: 5525000000 GHz

Center Fre AvgiHold: 10110

Ref Offget 10 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.5 dBm
16.451 MHz

Transmit Freq Error -11.757 kHz OBW Power
x dB Bandwidth 17.23 MHz x dB -20.00 dB

00 1545 P A 24
Radio Std: None Frequency

Radio Device: BTS

99.00 %

= STATUS

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT20-5745

Agilent Spectrum Anastyzer - Oocuphed W
RL 00 1225 PMdgr 10, 2004
Radio Std: Hone Frequency

Center Freq 5.745000000 GHz - Awan:w--ww

Radio Device: BTS

Ref Offset 10 dB
Refl 20.00 dBm

Center 5.745 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.7 dBm
17.659 MHz

Transmit Freq Error 3.355 kHz OBW Power 99.00 %
x dB Bandwidth 18.49 MHz x dB -20.00 dB

ez STATUS

802.11n HT20-5785

Agllent Spectrum Anatyzer - Occuphed BW.

e HL & L D A asioh [C0: 1450 M der 10, 2004 P
q 3 Center Fraq: 5785000000 GHz Radio Std: None

Center Freq 5.785000000 GHz - i AvalHald> 10110

MFGainLow  BAten: 10 6B Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

P
iCenter 5.785 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 11.0 dBm
17.671 MHz

Transmit Freq Error 18 Hz OBW Power 99.00 %
x dB Bandwidth 19.04 MHz x dB -20.00 dB

ez STATUS

802.11n HT20-5825

Agilent Spectrum Anstyzer - Doouphed BW
T L 3
Center Freg Freq: 5625000000 GHz

N 00 1600 M g
AvglHold:> 10110

Radio Std: Hone Frequency

Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.3 dBm
17.664 MHz

Transmit Freq Error -5.066 kHz OBW Power 99.00 %
x dB Bandwidth 18.60 MHz x dB -20.00 dB

ez STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT40-5755

Agilent Spectrum Anastyzer - Oocuphed W
RL 00 D042 PM Agr 10, 2004
Radio Std: Hone Frequency

Center Freq 5755000000 GHz . R e T

Radio Device: BTS

Ref Offset 10 dB
Rel 20.00 dBm _

s e I =T e

“.I,,m\-wbl,t-b- .
Center 5.755GHz
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.4 dBm
35.978 MHz

Transmit Freq Error -102.53 kHz OBW Power 99.00 %
x dB Bandwidth 36.98 MHz x dB -20.00 dB

ez STATUS

802.11n HT40-5795

Agllent Spectrum Anatyzer - Occuphed BW.
TN g L D A M [C0 15: 10EM der 10, 2004 P
q 95 Canter Fraq: 5795000000 GHz Radio Std: None
Center Freq 5.795000000 GHz i i AvalHald> 10110
Center Freq
T95000000 GHz

Lo I8
FIFGaain:Low BArten: 10 d8 Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm _

Pk sl

I W

v
e

Center 5.795 GHz

Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.6 dBm
35.955 MHz

Transmit Freq Error -63.368 kHz OBW Power
x dB Bandwidth 37.12 MHz x dB -20.00 dB

ez STATUS

802.11ac HT20-5745

Agitent Spectrum Anshyzer - Drouphed DW
s AL N |00 1254 PM der 24 [

! - requency

Center Freg H Radio Std: None

o Trig AvglHold:> 10110

MFGainLow  BAL Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

henoasd

Center 5.745 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 11.6 dBm
17.675 MHz

Transmit Freq Error 6.990 kHz OBW Power 99.00 %
x dB Bandwidth 18.66 MHz x dB -20.00 dB

ez STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT20-5785

PM ior 10, 2004

Agllent Spectrum Anatyzer - Occuphed BW.
T 2 ’ ; e 0 14:
h e Frequency
. - ; GHz Radio Std: Hone
Center Freq 5.785000000 GHz o AvgiHold: 10110
a8 Radio Device: BTS

Ref Offset 10 dB
Refl 20.00 dBm

i,

Center 5.785 GHz i
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.1dEm

17.673 MHz

-5.201 kHz OBEW Power 99.00 %
-20.00 dB

Transmit Freq Error

x dB Bandwidth 18.41 MHz x dB

STATUS

802.11ac HT20-5825

Agllent Spectrum Anshyzer - Docuphed DW
T & 2 T F. Y] 0: 1634 PM e 10, 2004 R
ente eq 5.825 Center Freq: 5525000000 GHz Radio $td: None
Center Freq 5.825000000 GHz - i AvalHald> 10110
FIF Gain:Low BArten: 10 d8 Radio Device: BTS

Ref Offget 10 dB

Ref 20.00 dBm
| |

iCenter 5.825 GHz ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

\ L

Occupied Bandwidth Total Power 11.2 dBm

17.672 MHz
Transmit Freq Error -5.810 kHz
x dB Bandwidth 18.95 MHz

OBEW Power 99.00 %
x dB -20.00 dB

STATUS

802.11ac HT40-5755

Agllent Spectrum Anatyzer - Occuphed BW.
e Rl AN 000 10 10 PM Aer 24
Center Freg GH: Radio Std: None Frequency
Trig AvglHold:> 10110
Radio Device: BTS

AIFGainLow A

Ref Offget 10 dB
Ref 20.00 dBm _

J_.J,.w PRTTRT S ERAE SN Y PP .-w»-.u_n-.-JJ,,_.,-,JM,_;

ippombi-shetele

Center 5.755GHz i
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.3 dBm

35.967 MHz
82590 kHz  OBW Power 99.00 %
3714MHz  xdB -20.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac HT40-5795

Agllent Spectrum Anshyzer - Docuphed DW

iy 5P Ao

artar Frag 5.795000000 GHz

Center Fre i un AvgHold:> 10410
a8 Radio Device: BTS

10 00 1942 PMAgr 10, 2004
Radio Std: Hone Frequency

Ref Offget 10 dB
Ref 20.00 dBrm_

e

| irpoars s
Center 5.795 GHz
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.4 dBm
35.997 MHz

Transmit Freq Error -49.821 kHz OBW Power 99.00 %
x dB Bandwidth 37.10 MHz x dB -20.00 dB

ez STATUS.

802.11ac HT80-5775

Agilent Spectrum Anatyzer - Docupied (W
8 HL E0- 2195 M der 10, 2004
Radio $td: None Frequency

2
Run AvglHold> 10110

Center Freg 5.775000000 GHz "’ri"'f'""'w B.778000000 GH:
AFGainLow * BAtten: 10 d8 Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

fulast e ko A o b el bl ek
¥

w.w.fu—-d»‘q""l
Center 5.775 GHz
Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.1 dBm
75.352 MHz

Transmit Freq Error -182.72 kHz OBW Power 99.00 %
x dB Bandwidth 77.18 MHz x dB -20.00 dB

usa STATUS

802.11ax HE20-5745

Agilent Spectrum Anshyzer - Occugied W
I I 00: 13:16 M e o4
Center Freg Radio Std: Nane AL

6.745000000 GHz|

GH:
o Trig AvgHold> 10110
MFGainLow  BAL Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

[t ardobes. |

PiAalntn

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 12.0 dBm
19.011 MHz

Transmit Freq Error -2.036 kHz OBW Power 99.00 %
x dB Bandwidth 19.75 MHz x dB -20.00 dB

ez STATUS.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HE20-5785

Agilent Spectrum Anastyzer - Oocuphed W
RL 00 1404 PM Agr 10, 2004
Radio Std: Hone Frequency

Center Freq 5785000000 GHz . R e T

Radio Device: BTS

Ref Offset 10 dB
Refl 20.00 dBm

ettt st

-
Center 5.785 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 11.4 dBm
19.018 MHz

Transmit Freq Error 1.021 kHz OBW Power 99.00 %
x dB Bandwidth 19.86 MHz x dB -20.00 dB

ez STATUS

802.11ax HE20-5825

Agllent Spectrum Anatyzer - Occuphed BW.

e Rl g L D A M 000 1656 M g 10, 2004 P
q 5.825 Canter Fraq: 5525000000 GHz Radio Std: None

Center Freq 5.825000000 GHz i i AvalHald> 10110

Lo I8
FIFGaain:Low BArten: 10 d8 Radio Device: BTS

Ref Offget 10 dB
Ref 20.00 dBm

LAt

iCenter 5.825 GHz ) ) Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35 ms

Occupied Bandwidth Total Power 11.4 dBm
19.018 MHz

Transmit Freq Error -5.117 kHz OBW Power 99.00 %
x dB Bandwidth 19.76 MHz x dB -20.00 dB

ez STATUS

802.11ax HE40-5755

Agllent Spectrum Anatyzer - Occuphed BW.

8 L Wt

T’ Frequency
enter Freg GH

Center Fre o Trig AvgHold:> 10410

FFGainlow  BAe Radio Device: BTS

Ref Offget 10 dB
Rel 20.00 dBm

Center 5.755GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.9 dBm
37.562 MHz

Transmit Freq Error -76.420 kHz OBW Power 99.00 %
x dB Bandwidth 38.54 MHz x dB -20.00 dB

ez STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HE40-5795

Agilent Spectrum Anstyzer - Doouphed BW
T & 2 T Auicn
q 5.78 : 6.795000000 GH:
Center Freq 5.795000000 GHz i 4 Aqn:w:uuw
AIFGainLow — BATeN: FRadio Devica: BTS

020017 PM Age 10, 2004
Radio Std: None Frequency

Ref Offset 10 dB
Ref 20.00 dBm

L st
Center 5.795 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 10.9 dBm
37.577 MHz

Transmit Freq Error -83.112 kHz OBW Power 99.00 %
x dB Bandwidth 38.50 MHz x dB -20.00 dB

- STATUS

802.11ax HE80-5775

Agilent Spectrum Anatyzer - Docupied (W

o HL & D A M 002112 P dgr 10, 2004 P
ente eq 75 Center Freq: 5.775000000 GHz Radio $td: None

Center Freq 5.775000000 GHz - i Regiis k1010

FIFGaain:Low BArten: 10 d8 Radio Device: BTS

Ref Offset 10 dB
Rel 20.00 dBm

BTN TER LA vl

T

bt bednaie Lyl

Center 5.775 GHz
Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.7 dBm
77.085 MHz

Transmit Freq Error -120.74 kHz OBW Power 99.00 %
x dB Bandwidth 78.64 MHz x dB -20.00 dB

/M T R\

= STATUS.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.2. Equivalent Isotropically Radiated Power (e.i.r.p)

LIMIT

According to ETSI EN 300 440 clause 4.2.2.3.2

The transmitter maximum e.i.r.p. under normal and extreme test conditions shall not exceed the values given in

table 2.

Table 2: Maximum radiated peak power (e.i.r.p.)

Report No.: HK2404081609-4ER

and
Radio determination devices

Frequency Bands Power Application Notes
2400 MHz to 2 483 5 MH=z 10 mW e.irp. Mon-specific short range devices
2400 MHz to 2 4835 MHz 26 mW e..rp. Radio determination devices
(a) 2 446 MHz to 2 454 MHz 500 mW elirp. |Radio Frequency |dentification See also table 4
(RFID) devices and annex D
(h) 2 446 MHz to 2 454 MHz 4Welirp. Radio Frequency |dentification See also table 4
(RFID) devices and annex D
HT725 MHz to 5 875 MHz 25 mW e..rp. Mon-specific short range devices
9 200 MHz to 9 500 MHz 25 mW eirp. Radio determination devices
9500 MHz to 9 975 MHz 25 mW elirp. Radio determination devices
10,5 GHz to 10,6 GHz 500 mW eirp. [Radio determination devices
13,4 GHz to 14,0 GHz 25mWelrp. Radio determination devices
17,1 GHz to 17,3 GHz 400 mW e.irp. |Radio determination devices See annex F
24 00 GHz to 24,25 GHz 100 mW elirp. |Mon-specific short range devices

TEST CONFIGURATION

Power Meter

Splitter

Temperature Chamber

EUT

spectrum Analyzer

TEST PROCEDURE

AC/DC Power supply

1. Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 clause 4.2.2.3 for the measurement method.

3. According to the -6 dB channel bandwidth measurement result, the test procedure define in Sub-clause clause

4.2.2.3.2 is used for 802.11a HT20/802.11n HT20 test.

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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TEST RESULTS

802.11a
o Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
e Voltage Frequency power power (dBm)
. V) dBm dBm m
(C) ( ) ( )
+25C 48.0 7.88 9.77 / Pass
10C 52.8 8.17 8.52 / Pass
43.2 149/5745 9.55 8.58 / Pass
i 52.8 8.62 7.96 / Pass
+40°C
43.2 9.42 8.25 / Pass
+25C 48.0 8.99 8.39 / Pass
10°C 52.8 7.86 7.37 / Pass
43.2 157/5785 8.46 8.48 / 13.98 Pass
52.8 8.92 7.92 / Pass
+40°C
43.2 7.52 6.45 / Pass
+25°C 48.0 7.88 6.13 / Pass
10°C 52.8 8.76 7.86 / Pass
43.2 165/5825 8.05 7.83 / Pass
40°C 52.8 8.37 6.91 / Pass
* 43.2 6.82 7.58 / Pass
802.11 n HT 20
. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
a Voltage Frequency power power (@Bm)
. (V) dBm dBm m
0) (dBm) | (dBm)
+25C 48.0 8.51 7.75 11.16 Pass
10C 52.8 7.88 9.39 11.71 Pass
43.2 149/5745 7.45 9.69 11.72 Pass
52.8 9.62 9.86 12.75 Pass
+40°C
43.2 9.78 9.31 12.56 Pass
+25°C 48.0 7.91 8.88 11.43 Pass
10°C 52.8 6.37 8.81 10.77 Pass
43.2 157/5785 8.65 8.68 11.68 13.98 Pass
. 52.8 9.59 8.56 12.12 Pass
+40°C
43.2 6.97 9.27 11.28 Pass
+25C 48.0 8.06 6.09 10.20 Pass
C 52.8 9.62 8.16 11.96 Pass
43.2 165/5825 6.31 7.56 9.99 Pass
. 52.8 8.95 8.31 11.65 Pass
+40°C
43.2 8.61 7.89 11.28 Pass

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

report will be confirmed at http://www.cer-mark.cor



HUAK TESTING

Page 29 of 80

Report No.: HK2404081609-4ER

802.11 n HT 40

o Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
o Voltage Frequency power power (dBm)
. V) dBm dBm m
(C) ( ) ( )
+25C 48.0 6.87 8.04 10.50 Pass
10 52.8 6.23 5.43 8.86 Pass
43.2 151/5755 9.43 7.99 11.78 Pass
i 52.8 8.87 9.16 12.03 Pass
+40°C
43.2 5.88 7.76 9.93 Pass
13.98
+25C 48.0 9.62 6.39 11.31 Pass
10°C 52.8 9.35 8.07 11.77 Pass
43.2 159/5795 5.12 6.08 8.64 Pass
52.8 9.57 8.36 12.02 Pass
+40°C
43.2 8.88 5.43 10.50 Pass
802.11 ac HT 20
o Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
e Voltage Frequency power power (@Bm)
. V) dBm dBm m
) (dBm) | (dBm)
+25°C 48.0 5.86 8.96 10.69 Pass
10°C 52.8 7.16 7.25 10.22 Pass
43.2 149/5745 4.02 7.26 8.95 Pass
. 52.8 6.39 8.88 10.82 Pass
+40°C
43.2 8.97 7.46 11.29 Pass
+25C 48.0 9.08 8.96 12.03 Pass
10°C 52.8 4.88 7.88 9.64 Pass
43.2 157/5785 6.42 7.66 10.09 13.98 Pass
52.8 6.49 9.32 11.14 Pass
+40°C
43.2 9.13 7.95 11.59 Pass
+25°C 48.0 8.16 6.51 10.42 Pass
10°C 52.8 9.26 9.59 12.44 Pass
43.2 165/5825 6.68 8.59 10.75 Pass
40°C 52.8 8.94 7.25 11.19 Pass
* 43.2 7.56 4.48 9.30 Pass

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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802.11 ac HT 40
o Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power NED Result
N Voltage | Frequency | power power (dBm)
v (dBm)
(C) V) (dBm) (dBm)
+25°C 48.0 4.97 8.75 10.27 Pass
10°C 52.8 6.71 8.19 10.52 Pass
43.2 151/5755 7.05 6.55 9.82 Pass
i 52.8 8.77 8.38 11.59 Pass
+40°C
43.2 6.85 7.67 10.29 13.98 Pass
+25°C 48.0 6.62 8.11 10.44 Pass
10°C 52.8 5.23 8.08 9.90 Pass
43.2 159/5795 6.62 7.27 9.97 Pass
i 52.8 7.39 7.47 10.44 Pass
+40°C
43.2 9.16 5.56 10.73 Pass
802.11 ac HT 80
. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
- Voltage Frequency power power .
) V) (dBm) (dBm) (dBm)
()
+25°C 48.0 6.55 5.59 9.11 Pass
10°C 52.8 4.57 7.79 9.48 Pass
43.2 155/5775 7.21 4.61 9.11 13.98 Pass
i 52.8 3.56 4.88 7.28 Pass
+40°C
43.2 4.39 8.41 9.86 Pass
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be rep ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ax HE 20

. Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
e Voltage Frequency power power 5
) V) (dBm) (dBm) (dBm)
(C)
+25C 48.0 7.52 8.41 11.00 Pass
10°C 52.8 8.57 5.18 10.21 Pass
43.2 149/5745 8.96 6.08 10.76 Pass
i 52.8 6.85 9.49 11.38 Pass
+40°C
43.2 6.55 8.42 10.60 Pass
+25°C 48.0 9.58 9.56 12.58 Pass
10°C 52.8 8.96 6.22 10.81 Pass
43.2 157/5785 8.13 8.98 11.59 13.98 Pass
52.8 8.81 8.11 11.48 Pass
+40°C
43.2 9.02 9.49 12.27 Pass
+25°C 48.0 4.65 5.78 8.26 Pass
10°C 52.8 10.21 8.68 12.52 Pass
43.2 165/5825 7.68 7.56 10.63 Pass
°C 52.8 6.37 6.81 9.61 Pass
+40 43.2 4.67 4.85 7.77 Pass
802.11 ax HE 40
o Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
e Voltage Frequency power power 5
) V) (dBm) (dBm) (dBm)
(C)
+25C 48.0 9.98 6.45 11.57 Pass
10°C 52.8 7.58 6.52 10.09 Pass
43.2 151/5755 6.72 7.63 10.21 Pass
i 52.8 6.98 6.57 9.79 Pass
+40°C
43.2 7.61 5.13 9.55 13.98 Pass
+25C 48.0 7.88 7.11 10.52 Pass
10°C 52.8 5.69 6.11 8.92 Pass
43.2 159/5795 6.78 5.68 9.28 Pass
40C 52.8 5.58 7.95 9.94 Pass
* 43.2 5.98 5.99 9.00 Pass

TEL : +86-755 2302 9901

FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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802.11 ax HE 80
o Ant 1 Ant 2 Mimo
Test conditions
Channel/ Limit
Temperatur power (dBm) Result
. Voltage Frequency power power @Bm)
. (V) dBm dBm m
0) (dBm) (dBm)
+25C 48.0 4.08 4.62 7.37 Pass
10°C 52.8 521 5.26 8.25 Pass
43.2 155/5775 4.45 7.06 8.96 13.98 Pass
52.8 6.37 6.63 9.51 Pass
+40°C
43.2 4.85 5.17 8.02 Pass

/M T R\

The results shown in this test report r 0 uniess o “ument is is

henticity of the report e confirmed at ht

this document cannont be or written permission. The more details ar

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.3. Permitted Range of Operating Frequencies
LIMIT
According to ETSI EN 300 440 clause 4.2.3.5

Frequency range Limit

FLow>5725G Frigh < 5875GHz
TEST CONFIGURATION
Temperature Chamber
Spectrum Analvzer EUT

ACTDC Power supply

TEST PROCEDURE

1. Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 clause 4.2.3.3 for the measurement method.

TEST RESULTS

enticity of the report will be confirmed at httg r-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 1
802.11a
Test Condition o
fL (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0 5736.48 5833.56
10°C 52.8 5736.56 5833.15 f. =5725MHz and
43.2 5736.63 5833.53 f.. =5875MHzGHz Pass
+40°C 52.8 5736.45 5833.19 e
43.2 5736.34 5833.45
802.11n HT20
Test Condition il
fL (MHZz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0 5735.80 5834.16
o 52.8 5735.38 5834.12 =
Joc 432 5735.23 5834.07 Losrasinzand | pass
+40°C 52.8 5735.46 5834.23 s
43.2 5735.79 5834.45
802.11n HT40
Test Condition R
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0 5736.60 5813.48
52.8 5736.44 5813.42
-10° f,=5725MH d
lot 432 5736.59 5813.55 oty | Pass
+40°C 52.8 5736.74 5813.19 o™
43.2 5736.46 5813.67
results shown i er only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
his decument ca ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING

Page 35 of 80

Report No.: HK2404081609-4ER

802.11ac HT20
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature ('C) Voltage (V)
+25°C 48.0 5735.84 5834.16
10C 52.8 5735.84 5834.27 f. =5725MHz and
43.2 5735.35 5834.39 f..=5875MHzGHz Pass
+40°C 52.8 5735.93 5834.48 H=
43.2 5735.57 5834.33
802.11ac HT40
Test Condition o
fL (MHZz) fu (MHZz) Limit Result
Temperature ('C) Voltage (V)
+25C 48.0 5736.60 5813.40
52.8 5736.86 5813.36
-10° fL=5725MHz and
10 43.2 5736.67 5813.25 ey | Pass
+40°C 52.8 5736.64 5813.44 H=
43.2 5736.89 5813.63
802.11ac HT80
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0 5736.44 5813.56
52.8 5736.47 5813.25
-10° f,=5725MH d
Lot 4322 5736.39 5813.48 e | Pass
+40°C 52.8 5736.43 5813.46 H=
43.2 5736.64 5813.67
results shown i er only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
his decument ca ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax HE20

Test Condition o
f. (MHz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0 5735.12 5834.84
-10°C 52.8 5735.26 5834.65 f =5725MHz and
43.2 5735.38 5834.58 fL55875MHzGHz Pass
+40°C 52.8 5735.39 5834.87 H™
43.2 5735.47 5834.76
802.11ax HE40
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature ('C) Voltage (V)
+25°C 48.0 5735.72 5814.28
10°C 52.8 5735.52 5814.56 f =5725MHz and
43.2 5735.44 5814.24 fL55875MHzGHz Pass
+40°C 52.8 5735.55 5814.46 o™
43.2 5735.74 5814.19
802.11ax HE80
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0 5735.64 5814.36
52.8 5735.43 5814.18
-10° f,.=5725MHz and
10 43.2 5735.48 5814.54 e | Pass
+40°C 52.8 5735.39 5814.58 H=
43.2 5735.27 5814.25

TEL : +86-755 2302 9901

1. The mo

: +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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Ant 2
802.11a
Test Condition o
f. (MHZz) fu (MHz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0 5736.48 5833.60
10C 52.8 5736.15 5833.52 f =5725MHz and
43.2 5736.49 5833.63 fL; 5875MHzGHz Pass
+40°C 52.8 5736.56 5833.34 e
43.2 5736.23 5833.69
802.11n HT20
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature ('C) Voltage (V)
+25C 48.0 5735.84 5834.20
52.8 5735.48 5834.56
-10° f.=5725MHz and
lot 4322 5735.25 5834.55 o, | Pass
+40°C 52.8 5735.55 5834.49 A=
43.2 5735.39 5834.13
802.11n HT40
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature (‘C) Voltage (V)
+25C 48.0 5736.52 5813.40
10°C 52.8 5736.53 5813.25 f =5725MHz and
43.2 5736.79 5813.78 fL55875MHzGHz Pass
+40°C 52.8 5736.48 5813.43 o
43.2 5736.66 5813.63

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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802.11ac HT20
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25°C 48.0 5735.80 5834.20
10°C 52.8 5735.54 5834.48 f =5725MHz and
43.2 5735.59 5834.15 fL55875MHzGHz Pass
+40°C 52.8 5735.36 5834.26 o™
43.2 5735.25 5834.24
802.11ac HT40
Test Condition
f. (MHZz) fu (MHZz) Limit Result
Temperature ('C) Voltage (V)
+25°C 48.0 5736.52 5813.48
10°C 52.8 5736.45 5813.33 f =5725MHz and
43.2 5736.63 5813.56 fL55875MHzGHz Pass
+40°C 52.8 5736.69 5813.27 o™
43.2 5736.46 5813.54
802.11ac HT80
Test Condition o
f. (MHz) fu (MHz) Limit Result a
Temperature (C) Voltage (V) f
+25C 48.0 5736.44 5813.56 H
52.8 5736.62 5813.24 AIF
-10° f.=5725MHz and
10¢ 432 5736.72 581335 | _> oo oS0 | Pass \
+40°C 52.8 5736.57 5813.13 He N
43.2 5736.49 5813.37

report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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802.11ax HE20
Test Condition o
fL (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0 5735.16 5834.88
10°C 52.8 5735.12 5834.84 f. =5725MHz and
43.2 5735.33 5834.83 f..=5875MHzGHz Pass
+40°C 52.8 5735.27 5834.46 o™
43.2 5735.38 5834.67
802.11ax HE40
Test Condition o
fL (MHZz) fu (MHZz) Limit Result
Temperature ('C) Voltage (V)
+25°C 48.0 5735.72 5814.28
52.8 5735.47 5814.39
-10° fL=5725MHz and
lot 432 5735.28 5814.45 ey | Pass
+40°C 52.8 5735.36 5814.17 H=
43.2 5735.66 5814.35
802.11ax HE80
Test Condition o
f. (MHz) fu (MHZz) Limit Result
Temperature (C) Voltage (V)
+25C 48.0 5735.64 5814.36
52.8 5735.43 5814.75
-10° f,=5725MHz and
10°C 43.2 5735.46 5814.44 fLS 5875MHzGHz Pass
+40°C 52.8 5735.68 5814.68 H=
43.2 5735.43 5814.65
results shown i er only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
his decument ca ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Ant 1
802.11a 5745

Agllent Spectrum Anahyzer - Swept SA
my

; . SLALE Ao
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IFGainLow Atten: 10 48
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Report No.: HK2404081609-4ER
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TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n HT20 5825
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802.11ac HT20 5745
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802.11ax HE20 5745
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Agilent Spectrum Analyzer - Swept A
s kL g C x LI X 0, 2004
: Frequency

q 5 Avg Type: Log-Pwr

Center Freq 5.755000000 :Fn B 145 Frae Run .A:‘?t:l?:ugloo
1F GaincLow Aen: 10 d8

Rel 0,00 dBm

Center Freq|
6.756000000 GHz|

Start Freq
6715000000 GHz
e

StopFreq
5795000000 GHz

Center 5.75500 GHz
HRes BIV 100 kHz #VBIW 300 kHz
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802.11ax HE40 5795
Aot Spmicom oo

; . TP Ao C

: E e T L Frequency
Center Freg 5.795000000 : RO Trig:Fras Run A,‘;}mugm

IFGain-Low Amen: 10 48

Rel 0,00 dBm

Center Freq|

I
U

1y 1. 1
[ At

Center 5.79500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
T C T F. Y] C14:36 M S 10,

T : BT e T L Fraquency
Center Freq 5.775000000 GHz A AvgRiold> 100100

: Famt (o)
IFGaincLow Amen: 10 d8

Rel 0,00 dBm

.'..
1
b ik

Center 5.77500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
my

Center Freg 5.7?5000000 GHz
Z

:Fam (o
IFGaincLow

07536 M der

ARSI
Avg Type: Log-Pur Frequency

AvglHold: 1001100

Rel 0,00 dBm

Center Freq|
6775000000 GHz|
ym bomiaurnrabir, ALY ||
[ StartFreq
5895000000 GHz)
R

StopFreq
5855000000 GHz|
J—

CF Step
16.000000 MHz|
Auta Man

Freq Offset

Center 5.77500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



Center Freq 5.745000000 GHz
RO

Rel 0,00 dBm

Center 5.74500 GHz
HRes BIV 100 kHz

: Famt (g
IFGaincLow
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802.11a 5745

&

Y Trig:Fres Run
Atters: 10 48

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 1001100

Report No.: HK2404081609-4ER

Center Freq|
6.745000000 GHz|

Start Freq
6726000000 GHz|

I
StopFreq

Agllent Spectrum Anahyzer - Swept SA

L

Rel 0,00 dBm

Center 5.82500 GHz
HRes BIV 100 kHz

Center Freg 5.825000000 GHz
Z

: Famt (g
IFGaincLow

g
Y Trig:Fres Run AvglHold: 1001100

Atten: 10 8

#VBW 300 kHz

Frequency

Center Freq|
6 826000000 GHz|

Start Freq
5805000000 GHz
e

StopFreq
6845000000 GHz|

Agllent Spectrum Anahyzer - Swept SA
my

Center Freg 5.745000000 GHz
PHO: Fast Ly
IFGain-Low Atten: 10 d8

Rel 0,00 dBm

Center 5.74500 GHz
HRes BIV 100 kHz

i
Avg Type: Log-Pwr

Y Trig:Fres Run AvglHold: 1001100

#VBW 300 kHz

Frequency

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT20 5825

Agllent Spectrum Anatyzer - Swept S4

TN F E T P Y

Center Freg 5.825000000 GHz . HAvg Type: Log-Pwr
PN

:Fam (o
IFGaincLow

AvglHold: 1001100

Rel 0,00 dBm

Center 5.82500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
my

. SLALE Ao
- Avg Type: Log-Pwr
Center Freq 5.755000000 GHz. e AvgRiold> 100100

: Famt (o)
IFGaincLow Amen: 10 d8

Frequency

Rel 0,00 dBm

Center Freq|
6.756000000 GHz|

bimichiedakarnhebiten | et s

\ L

Center 5.75500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anatyzer - Swept S4
e L 2 Aasich
q 5 Avg Type: Log-Pwr

Center Freq 5.795000000 :Fn B 145 Frae Run .A:‘?t:l?:ugloo
IFGaindow Aen: 10 d8

00230 PM der 110,
7 Frequency

Rel 0,00 dBm

Center Freq|
6.796000000 GHz|
b | J—
StartFreq
'y 5755000000 GHz
| R

StopFreq
5835000000 GHz

Center 5.79500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11ac HT20 5745

Agllent Spectrum Anahyzer - Swept SA
my

. . SLALE Ao
- Avg Type: Log-Pwr
Center Freq 5.745000000 GHz o AvgRiold> 100100

:Fam (o
IFGaincLow

Rel 0,00 dBm

Center 5.74500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
my

2 L D AN A
q 5.825 Awg Type: Log-Pur Frequency

Center Freq 5.825000000 : M | Frox in Av?ﬁ:l:‘:ﬂgloo

IFGain-Low Atten: 10 d8

Rel 0,00 dBm

Center Freq|
6 826000000 GHz|

Center 5.82500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agilent Spectrum Analyzer - Swept A
s kL g C x A aich [ 0, 2004
: Frequency

q 5 Avg Type: Log-Pwr

Center Freq 5.755000000 :Fn B 145 Frae Run .A:‘?t:l?:ugloo
1F GaincLow Aen: 10 d8

Rel 0,00 dBm

Center Freq|
6.756000000 GHz|

i Start Freq
+ 1 ¥ 5716000000 GHz|
| ] R
/ [ StopFreq
5.795000000 GHz,

SATY

o 4..3{-_.‘,“'.1"
O

'1|1J,Jlr.‘; kel

Center 5.75500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11ac HT40 5795
Agllent Spectrum Analyzer - Swerpt S :
Center Freg 5.7‘35000000 _ ) i Avg ryp‘:': Log-Pwr : Frequency

Fast e Trig:Free Run AvglHold: 1001100
\FGaincLow _ Atten: 10 d8

Rel 0,00 dBm

Center Freq|

L it sl | sl
v

i 7

;r“lv ._.L-, ,n‘.'mj""'

Center 5.79500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
T C T F. Y] [E0:4: 14 PM e 10,

Center Freq 5.775000000 GHz Aeg Typa: Log-Par LT
Pi

Fast e Trig:Free Run AvglHold: 1001100
\FGaincLow _ Atten: 10 d8

Rel 0,00 dBm

u: ‘,‘,{,I.L -L-H,J.

""'M‘*\J" “’"-If'-]wkli‘

Center 5.77500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
my

. . T A

: IE e T L o Frequency
center Freq 5.775000000GHz ___ JEININN AvgHioki100/100

IFGainLow Atten: 10 48

Rel 0,00 dBm

__,l,n,].‘._.wi‘n'uvld.m.l»-.h‘_ n-nlhu.n.J.'.-....._,-A . ‘hl_u

¥

1

L

ekt

Center 5.77500 GHz
HRes BIV 100 kHz #VBIW 300 kHz
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802.11ax HE20 5745

Agllent Spectrum Anahyzer - Swept SA

RL AN

Center Freg 5.745000000 GHz . ) HAvg Type: Log-Pwr
PN

:Fam (o
IFGaincLow

AvglHold: 1001100

Rel 0,00 dBm

Center 5.74500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anatyzer - Swept S4
Dy AL a r : e

q 5.825 Avg Type: Log-Pwr
Center Freq 5.825000000 : M | Frox in B ety
IFGain-Low Atten: 10 d8

Frequency

Rel 0,00 dBm

Center Freq|
6 826000000 GHz|

/M T R\

Center 5.82500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
AL AN

: 501 S Avg Type: Log-Pur
Center Freq 5.755000000 GHz Trig: Free Run A:‘km,‘g‘”

: Famt (o)
IFGaincLow Amen: 10 d8

Frequency

Rel 0,00 dBm

Center Freq|
6.756000000 GHz|

Start Freq
5.716000000 GHz)

StopFreq
5795000000 GHz

Center 5.75500 GHz
HRes BIV 100 kHz #VBIW 300 kHz
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802.11ax HE40 5795
Aot Spmicom oo

; . TP Ao

: E e T L Frequency
Center Freg 5.795000000 : RO Trig:Fras Run A,‘;}mugm

IFGain-Low Amen: 10 48

Rel 0,00 dBm

Center Freq|

Center 5.79500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anatyzer - Swept S4
8 L 2 L D Aasich C
T : Frequency
q 5 Awg Type: Log-Pur
Center Freg 5.775000000 :rm e Run B ety
IFGaindow Atten: 10 d8

Rel 0,00 dBm

Iyt trttuigbn s h*',,_.,.p].},g-,‘.ﬂru‘_-_ll

|

Center 5.77500 GHz
HRes BIV 100 kHz #VBIW 300 kHz

Agllent Spectrum Anahyzer - Swept SA
my

Center Freg 5.7?5000000 GHz
Z

:Fam (o
IFGaincLow

ARSI 07547 M e
Avg Type: Log-Pur Frequency
AvglHold:> 100100

Rel 0,00 dBm

Center Freq|
6776000000 GHz|

J—

StartFreq
5695000000 GHz
I

StopFreq
5855000000 GHz
J—

CF Step
P 16.000000 MHz
L |Aute Man

Freq Offset

Center 5.77500 GHz
HRes BIV 100 kHz #VBIW 300 kHz
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4.4. Spurious emissions and cabinet

LIMIT

The power of the spurious emissions shall not exceed the limits of table

47 MHz to 74 MHz
State 87.5 MHz to 118 MHz Other frequencies Frequencies
‘ 174 MHz to 230 MHz <1 000 MHz >1 000 MHz
470 MHz to 862 MHz
Operating 4 nW /-54dBm 250 nW/-36dBm 1 W /-30dBm
Standby 2nW /-57dBm 2 nW /-57dBm 20 nW /-47dBm

TEST CONFIGURATION

Below 1GHz
Biconical or Logiantenna
]
3m
Turntable
1mto4m
Amplifier \ EUL
and L)
Receiver 15m
| |
| 7
Ground Plane E Coaxial Cable

Antenna mast
d: distance in 3 meters
1-4m

Amplifier and Receiver

Turntable

Signal Generator

Substituted Biconical or Log antenna  Biconical or Log antenna

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 53 of 80 Report No.: HK2404081609-4ER

Above 1GHz
e Ame
Ti.l.l‘ﬂtab]ﬂd' E
\\ EUT. I to 4me
Teste | See—— g
Receiver+ 15m
| 1
| 7
Ground Planes E Coamal Cables

Antenna mast

/4

d: distance 3 meters 1-4 meter

L
r

7
\ ¢

o

Turntable

. Horn antenna
Signal Generator

\

Substituted Horn antenna i
Receiver
TEST PROCEDURE
1. Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 clause 4.2.4.3 for the measurement method.

and the sample(s) are retained for 30 days only. The document is issued by

ore details and the authenticity of the reg be confirmed at http://
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TEST RESULTS

Note:We tested at 802.11a/802.11n HT20/802.11n HT40/802.11ac HT20/802.11ac HT40/802.11ac HT80/802.11ax

HE20/802.11ax HE40/802.11ax HE80 mode at the antenna single transmitting mode and the Mimo

mode, and recorded the worst case 802.11n HT 20 mode at the Mimo mode. The measurement frequency range is
from 25MHz to the 10™ harmonic of the fundamental frequency, not exceeding 40GHz.18GHz-40GHz not recorded

for no spurious point have a margin of less than 6 dB with respect to the limits.

802.11n HT 20, CH 149, Horizontal/Vertical

Fre. (MHz) ANT. Pol. I(:;eBSrL:]I)t Limit Margin Conclusion
Below 1GHz:
192.92 \% -77.51 -36 -41.51 PASS
228.27 \% -78.33 -54 -24.33 PASS
319.16 \% -76.74 -36 -40.74 PASS
386.94 \Y -74.43 -36 -38.43 PASS
496.37 Vv -73.02 -36 -37.02 PASS
804.16 \Y -76.68 -54 -22.68 PASS
169.35 H -72.86 -36 -36.86 PASS
226.85 H -76.73 -54 -22.73 PASS
336.76 H -71.24 -36 -35.24 PASS
433.44 H -78.62 -36 -42.62 PASS
554.07 H -71.95 -54 -17.95 PASS
811.42 H -78.13 -54 -24.13 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China




wUA4
@D Huak TESTING S S

Fre. (MHz) ANT. Pol. 'ZjeBSrl:]I)t Limit Margin Conclusion
Above 1GHz:
1483.47 Vv -51.53 -30 -21.53 PASS
1608.34 \Y -54.93 -30 -24.93 PASS
2455.35 Vv -51.31 -30 -21.31 PASS
2486.35 \ -58.25 -30 -28.25 PASS
3734.17 Vv -48.82 -30 -18.82 PASS
3931.29 \ -53.16 -30 -23.16 PASS
4472.97 H -56.34 -30 -26.34 PASS
4402.97 H -51.45 -30 -21.45 PASS
4572.99 H -49.71 -30 -19.71 PASS
4867.29 H -47.82 -30 -17.82 PASS
5999.91 H -59.21 -30 -29.21 PASS
6269.17 H -49.11 -30 -19.11 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT 20, CH 165, Horizontal/Vertical

Result o . )
Fre. (MHz) ANT. Pol. (dBm) Limit Margin Conclusion
Below 1GHz:
171.39 Y, -76.73 -36 -40.73 PASS
221.66 Y -76.23 -54 -22.23 PASS
302.89 Y -76.11 -36 -40.11 PASS
398.98 Y -78.25 -36 -42.25 PASS
503.85 Y -72.83 -36 -36.83 PASS
816.07 Y -78.62 -54 -24.62 PASS
147.37 H -74.34 -36 -38.34 PASS
222.06 H -75.95 -54 -21.95 PASS 5
344.24 H -72.56 -36 -36.56 PASS ﬁ
HF
426.89 H -76.75 -36 -40.75 PASS \
N
552.62 H -73.48 -54 -19.48 PASS
847.92 H -79.68 -54 -25.68 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

ot in full with our pric 1 permission. The mo
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Fre. (MHz) ANT. Pol. 'ZjeBSrl:]I)t Limit Margin Conclusion
Above 1GHz:
1741.97 Vv -51.11 -30 -21.11 PASS
1448.27 \ -52.43 -30 -22.43 PASS
2662.87 Vv -47.54 -30 -17.54 PASS
2823.69 \ -53.25 -30 -23.25 PASS
3795.82 Vv -49.33 -30 -19.33 PASS
4189.24 \Y -53.93 -30 -23.93 PASS
4546.26 H -54.46 -30 -24.46 PASS
4574.85 H -50.65 -30 -20.65 PASS
4662.98 H -51.34 -30 -21.34 PASS
4652.14 H -52.35 -30 -22.35 PASS
5734.46 H -58.21 -30 -28.21 PASS
6105.56 H -51.03 -30 -21.03 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.5. Duty cycle

According to ETSI EN 300 440 clause 4.2.5.4
Table 4 defines the maxinum duty cycle within a 1 hour period.

Table 4: Duty cycle limits

Frequency Band Duty cycle Application MNotes
2400 MHz to 2 4835 MHz Mo Restriction  |Generic use
2400 MHz to 2 483 5 MHz Mo Restriction  |Detection, movement and alert
applications
(a) 2 446 MHz to 2 454 MHz Mo Restriction |RFID Limits shown in
annex D shall apply
{b) 2 446 MHz to 2 454 MHz =15 % RFID Limits shown in
annex D shall apply
AT25 MHz to 5 875 MHz Mo Restriction  |Generic use
9200 MHz to 9 500 MHz Mo Restriction  |Radiodetermination:

radar, detection, movement and
alert applications

9 500 MHz to 9 975 MHz

Mo Restriction

Radiodetermination:
radar, detection, movement and
alert applications

10,5 GHz to 10,6 GHz

Mo Restriction

Radiodetermination:
radar, detection, movement and
alert applications

13,4 GHz to 14,0 GHz

Mo Restriction

Radiodetermination:
radar, detection, movement and
alert applications

17,1 GHz to 17,3 GHz DAA or Radiodetermination: Limits shown in
equivalent GBSAR detecting and movement annex F shall apply
techniques and alert applications

24,00 GHz to 24,25 GHz

Mo Restriction

Generic use and for
Radiodetermination:

radar, detecfion, movement and
alert applications

TEST RESULTS

e sample(s) te

sted unless otherwise st

with our prior written permission. The more ¢

For device working in frequency band 5725MHz to 5875MHz, no duty cycle restricted.

sted and

etails and the authe

the sample(s) are retained for 30 days o

iticity of the repo

1y

will be confirmed

he document is issued by

at nttp://www.cer-mark.cor
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4.6. Adjacent channel selectivity

LIMIT
Receiver category Limit
1 -30dBm+k
2 -45dBm+k
3 -60dBm-+k

The correction factor, k, is as follows:
K=-20logf-10logBW
Where:
-f is the frequency in GHz;
-BW is the channel bandwidth in MHz.
The factor k is limited within the following:

-40dB <k<0dB

\
The manufacturer declare the BW is 20MHz,K=-20logf(Unwanted Signal Frequency)-13.01.
TEST PROCEDURE '-L:
5

N\ @

Spectrum
Analyzer
uuT «—> S plitter/ Companion
Combiner Direct. Coupler Device
Signal
Generator
Splitier [~
Combiner |e
Signal
Generator
TEST CONFIGURATION
1.Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2.Please refer to ETSI EN 300 440 clause 4.3.3.3 for the measurement method.
The results shown in this test r t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issuec
this document cannont be rep ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http:/ r-m am
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Ant 1
802.11a
. Adjacent Frequency .
Test Channel BW(MHz) "I‘:'?g\/%ngﬁg %I:/?le Signal Power Level (Ia'énr:;[) Result
quency (dBm)
20 5745 -44.33 -58.20 PASS
153
20 5785 -45.32 -58.26 PASS
20 5785 -43.61 -58.26 PASS
161
20 5825 -46.68 -58.32 PASS
802.11 n HT 20
. Adjacent Frequency .
Test Channel BW(MHz) "I‘:'?:/%né:g %':/?l_r:gl Signal Power Level (Ia'énr::) Result
quency (dBm)
20 5745 -49.46 -58.20 PASS
153
20 5785 -41.86 -58.26 PASS
20 5785 -45.52 -58.26 PASS
161
20 5825 -45.35 -58.32 PASS
802.11 n HT 40
. Adjacent Frequency A
Test Channel BW(MHz) Lé?gvin;r?g ?I:/?:j)l Signal Power Level (I(‘j'g]n':) Result
quency (dBm)
40 5755 -43.51 -61.22 PASS
155
40 5795 -47.78 -61.28 PASS
802.11 ac HT 20
. Adjacent Frequency .
Unwanted Signal . Limit
Test Channel BW(MHz) Signhal Power Level Result
Frequency(MHz) (dBm) (dBm)
20 5745 -50.21 -58.20 PASS
153
20 5785 -43.73 -58.26 PASS
20 5785 -41.38 -58.26 PASS
161
20 5825 -39.15 -58.32 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ac HT 40

Page 61 of 80
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Unwanted Signal ARJEEEIE FrEgleney Limit
Test Channel BW(MHz) 9 Signal Power Level Result
Frequency(MHz) (dBm) (dBm)
40 5755 -47.83 -61.22 PASS
155
40 5795 -50.37 -61.28 PASS
802.11 ac HT 80
. Adjacent Frequency -
Unwanted Signal : Limit
Test Channel BW(MHz) Frequency(MHz) Signal (I(Dj%vr\;e)r Level (dBm) Result
155 80 5775 -44.53 -64.26 PASS
802.11 ax HE 20
. Adjacent Frequency .
Test Channel BW(MHz) < TSENTEE Sl Signal Power Level it Result
Frequency(MHz) (dBm) (dBm)
20 5745 -49.13 -58.20 PASS
153
20 5785 -44.22 -58.26 PASS
20 5785 -41.05 -58.26 PASS
161
20 5825 -42.31 -58.32 PASS
802.11 ax HE 40
. Adjacent Frequency A
Test Channel BW(MHz) UmiEnieel Simel Signal Power Level Limit Result
Frequency(MHz) (dBm) (dBm)
40 5755 -46.57 -61.22 PASS
155
40 5795 -49.39 -61.28 PASS
802.11 ax HE 80
. Adjacent Frequency .
Unwanted Signal : Limit
Test Channel BW(MHz) Frequency(MHz) Signal (Iz%v;/ne)r Level (dBm) Result
155 80 5775 -44.42 -64.26 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 2
802.11a
. Adjacent Frequency -
Unwanted Signal : Limit
Test Channel BW(MHz) Frequency(MHz) Signal (Iz%v:nre)r Level (dBm) Result
20 5745 -47.64 -58.20 PASS
153
20 5785 -46.91 -58.26 PASS
20 5785 -37.14 -58.26 PASS
161
20 5825 -45.91 -58.32 PASS
802.11 n HT 20
. Adjacent Frequency A
Test Channel BW(MHz) UniEnieel Simel Signal Power Level Limit Result
Frequency(MHz) (dBm) (dBm)
20 5745 -52.61 -58.20 PASS
153
20 5785 -40.34 -58.26 PASS
20 5785 -45.63 -58.26 PASS
161
20 5825 -42.16 -58.32 PASS
802.11 n HT 40
. Adjacent Frequency .
Test Channel BW(MHZz) Llinwanted ST Signal Power Level Sl Result
requency(MHz) (dBm) (dBm)
40 5755 -43.72 -61.22 PASS
155
40 5795 -40.49 -61.28 PASS
802.11 ac HT 20
. Adjacent Frequency -
Test Channel BW(MHz) < TSENTEE Sl Signal Power Level it Result
Frequency(MHz) (dBm) (dBm)
20 5745 -47.75 -58.20 PASS
153
20 5785 -46.73 -58.26 PASS
20 5785 -41.21 -58.26 PASS
161
20 5825 -43.92 -58.32 PASS

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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Unwanted Signal ARJEEEIE FrEgleney Limit
Test Channel BW(MHz) 9 Signal Power Level Result
Frequency(MHz) (dBm) (dBm)
40 5755 -44.41 -61.22 PASS
155
40 5795 -49.48 -61.28 PASS
802.11 ac HT 80
. Adjacent Frequency -
Unwanted Signal : Limit
Test Channel BW(MHz) Frequency(MHz) Signal (I(Dj%vr\;e)r Level (dBm) Result
155 80 5775 -46.42 -64.26 PASS
802.11 ax HE 20
. Adjacent Frequency .
Test Channel BW(MHz) < TSENTEE gl Signal Power Level it Result
Frequency(MHz) (dBm) (dBm)
20 5745 -48.91 -58.20 PASS
153
20 5785 -44.63 -58.26 PASS
20 5785 -42.94 -58.26 PASS
161
20 5825 -41.32 -58.32 PASS
802.11 ax HE 40
. Adjacent Frequency A
Test Channel BW(MHz) UniEnieel Simel Signal Power Level Limit Result
Frequency(MHz) (dBm) (dBm)
40 5755 -47.24 -61.22 PASS
155
40 5795 -49.66 -61.28 PASS
802.11 ax HE 80
. Adjacent Frequency .
Test Channel BW(MHZz) Llinwanted ST Signal Power Level Sl Result
requency(MHz) (dBm) (dBm)
155 80 5775 -44.57 -64.26 PASS

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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4.7. Blocking or desensitization

LIMIT
Receiver category Limit
1 -30dBm-+k
2 -45dBm-+k
3 -60dBm+k

The correction factor, k, is as follows:
K=-20logf-10logBW
Where:
-f is the frequency in GHz;
-BW is the channel bandwidth in MHz.
The factor k is limited within the following:

-40 dB <k < 0dB

The manufacturer declare the BW is 20MHz,K=-20logf(Blocking Signal Frequency)-13.01.
TEST PROCEDURE T
Spectrum
Analyzer
UUT > Splitter/ Companion
Combiner Direct. Coupler Device
Signal
Generator
splitter) [€
Combiner Lg
Signal
Generator
TEST CONFIGURATION
1.Please refer to ETSI EN 300 440 clause 5 for the test conditions.
2.Please refer to ETSI EN 300 440 clause 4.3.4.3 for the measurement method.
The results shown in this test r t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issuec
this document cannont be rep ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http:/ r-m am

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 1
802.11a
Test Channel BW(MHz) IZBrlg;liJ((ia?\%yS(il\g/llrlllil) SLI gB éEingB\lgr:ﬁ(a)r (I(‘jién r’:) Result
bar? (fv‘\:i?j(tﬁofrttlegﬁecnhc?/ngfiet) 4731 "72.88 PASS
149 20 pandwidth requency offsey | 9022 | 7286 | PASS
bari1 Jvé%ﬁofr“en(;ﬁecnhca;/ngfiet) -48.42 -71.53 PASS
bar?(?vii?j(tﬁofr“er:q]l(jecnhc?/ngfiet) 5112 {800 BASE
165 20 pandwicth requenoy ofiseny | 284 | 7389 | PSS
bar? c?v%i‘?j(tiofrtggﬁecnhc?/ngf?éet) -49.01 -74.69 PASS
802.11 n HT 20
Test Channel BW(MHz) I:Brlggllj(;?]%ys(ilanl_gl) SL| 5 ég}?gé\?\f; (I(‘jién r’:) Result
bar?g’vci?j(t%wofrt:argsecnhc?/ngglset) 75 1288 PASS
w | ow [emmesen | o | nm | e
ba:Jvé\tfj(ti%r“ergﬁecnhc?/ngf?lset) -44.72 LS9 PASH
bar?gvii?j(t%wofrt:argsecnhc?/ngglset) -49.52 -73.60 PASS
165 20| pandwih requenoy offseyy | % 7389 | PASS
bar?fv%i?j(tiofrt:ergﬁecnhca;ngf?lset) -46.15 ~74.69 PASS
802.11 n HT 40
Test Channel BW(MHz) I:Brlgglljg%ys(i&&il) Slil gB éz}?gcggyne)r (Iaién ni:) Result
bar?(fv?i%(tﬁofr“ergﬁecnhc?/ngfeflset) 865 "75.59 PASS
151 4 | bandwih requencyoffsey | 2092 7492 | PASS
bar?gv?/i?j(tiofrt:ergﬁecnhc?/ngf?lset) 4944 -72.51 PASS
ban6d1v3i?j(tﬁofr“ergﬁecnhc?/ngfeflset) ~47.93 ke PRSS
159 4| bandidi requenoyoffseyy | %47 7740 | PASS
ba:Jvifj(ti(i‘:lergﬁecnhc?/ngfilset) -46.74 -77.66 PASS

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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802.11 ac HT 20
. . Blocking .
Test Channel BW(MHz) Eleelang gzl Signal Power it Result
Frequency(MHz) Level (dBm) (dBm)
5545(10 time channel
bandwidth frequency offset) “47.52 "72.88 oS
5345(20 time channel
149 20 bandwidth frequency offset) -46.9% "72.56 PASS
4745(50 time channel
bandwidth frequency offset) -58.84, -71.53 PASS
6025(10 time channel
bandwidth frequency offset) -49.34 8 PASS
6225(20 time channel
165 20 bandwidth frequency offset) O ~73.89 PASS
6825(50 time channel
bandwidth frequency offset) -51.42 -74.69 PASS
802.11 ac HT 40
. . Blocking .
Blocking Signal . Limit
Test Channel BW(MHz Signal Power Result
( ) Frequency(MHz) Lgvel (dBm) (dBm)
5355(10 time channel
bandwidth frequency offset) 5554 "75.59 PASS
4955(20 time channel
151 40 bandwidth frequency offset) 4R-42 "74.92 PASS
3755(50 time channel
bandwidth frequency offset) 4943 -Rebl PASS
6195(10 time channel
bandwidth frequency offset) ~42.85 o ROSE
6595(20 time channel
159 40 bandwidth frequency offset) -53.83 7740 PASS
7795(50 time channel
bandwidth frequency offset) -48.55 -77.66 PASS
802.11 ac HT 80
. . Blocking A
Test Channel BW(MHz) Bloexing Sy Signal Power Limit Result
Frequency(MHz) Level (dBm) (dBm)
4975(10 time channel
bandwidth frequency offset) -50.91 @ PASS
4175(20 time channel
bandwidth frequency offset) 14 "76.44 PASS
1775(50 time channel
155 80 bandwidth frequency offset) “42.22 -69.01 PASS
6575(10 time channel
bandwidth frequency offset) ~52.86 -79.87 PASS
7375(20 time channel
bandwidth frequency offset) -43.74 o042 PESS
9775(50 time channel
bandwidth frequency offset) -44.38 -80.67 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11 ax HE 20

Blocking Signal _Blocking L

Test Channel BW(MHz) Frequency(MHz) Sng\r;:lI (Z%vr\;e)r (dBm) Result
barlsg’vﬁi?j(t%wofrt:argsecnhc?/ngf?lset) -46.92 -72.88 PASS

149 20 bar?tfvii?i(tﬁofrtiergﬁecnhca;/ngfilset) -51.15 -72.56 PASS
ba:Jvé\t%(tigflengﬁecnhc?/ngfilset) -56.64 -71.53 PASS

bar?gvii?j(t%wofrt:argsecnhc?/ngfeflset) -48.86 -73.60 PASS

165 20 bar?dzvii?j(tiofrt(iargsecnhc?/ngf?lset) -48.74 -73.89 PASS
bar?fv%i?j(tiofrt:ergﬁecnhc?/ngf?lset) -52.28 -74.69 PASS

802.11 ax HE 40

bar?c?vifi(tﬁofr“ergﬁecnhc?/ngfeflset) -58.44 -75.59 PASS

1ol 40 ba:c?vi%(ti(z‘:iengﬁecnhcé;/ngfilset) -50.45 -74.92 PASS
bansd?v?/i?j(tiofrttlergﬁecnhca;/ngfilset) -47.36 -72.51 PASS

bar?dlvii?i(tﬁofr“ergﬁecnhca;/ngf?lset) -48.51 -76.86 PASS

2 40 bar?j)vii%(ticf:iergﬁecnhc?/ngfeflset) -55.73 -77.40 PASS
bar?gvifi(tiofr“ergﬁecnhc?/ngfeflset) -52.58 -77.66 PASS

802.11 ax HE 80

e | owm | BDSEE | gmivle | G | e
bar?c?vCi?j(t%wofrt:argsecnhc?/ngglset) -52.86 -77.97 PASS

barfdlvzi?j(tﬁofrttlergsecnhca;/ngfilset) -44.35 -76.44 PASS

155 80 bar}JvC%(tiq‘rtfen(;Secnhc?/ngf?lset) -42.04 -69.01 PASS
bar?g’vCi?j(t%wofrt:argsecnhc?/ngf?lset) -50.72 -79.87 PASS

bar?(fvci%(ticfr“ergﬁecnhc?/ngfeflset) -42.68 -80.42 PASS

bar?d?vcz(ti%r“engﬁecnhcé;ngf?lset) -44.55 -80.67 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Ant 2
802.11a
. . Blocking .
Test Channel BW(MHz) Erlggﬁér:]%),s(ﬂuil) SLig\r;;I (I(Dj%vrvne)r (I(‘j'énn':) Result
ban5 c?vé\t%(tﬁofr“en(;ﬁecnhca;/ngfiet) -48.04 "72.88 FASS
w | [eomeime T on | e | e
barfgvé\til\:c)i(tiofrt(largﬁecnhc?/ngfiet) -42.05 -71.53 PASS
bar?c?vii?j(t%\Ofrtlen(;Secnhca;/ngfiet) -51.43 @ PASS
| ow [t T g | m | s
bar? c?vii?j(tiofrtleﬁﬁecnhc?/ngget) -49.48 R PASS
802.11 n HT 20
Test Channel BW(MHz) EJ:;E;?}%}/S(EES) SLI gB é%fgcz\?rvne)r (I(‘jién ni]t) Result
bar?gvé\t%(tm‘:lengﬁecnhc?/ngf?lset) -53.06 "72.88 PASS
149 20 bar?fvji?j(tﬁofrttiergﬁecnhc?/ngf?lset) B2 "72.56 PASS ?
ba:Jvé\ti%(tiofr“ergﬁecnhci/ngfeflset) -46.51 i PASS I-F|
bar?é)v%%(tm‘:lenc:ﬁecnhc?/ngf?lset) ~47.63 £ RASE s
| m [ gmemecme T | w | e
bar?c?vii?j(tiofrt:argsecnhc?/ngglset) -49.81 ~74.69 PASS
802.11 n HT 40
Test Channel BW(MHz) Erlggll;(i;%ys(il\g/]lrlﬁl) SL| 5 \:Ilzzll(l:gcz\?:/ne)r (I(‘jién r::) Result
bar?fv?/i?j(ticfrt:ergﬁecnhc?/ngf?lset) P26 -75.53 PASS
s | w | T g | e | s
bar?gvsi?j(tiofrt:argsecnhc?/ngglset) -49.88 §¥2.51 PASS
bar?dlvsi?j(ticfrttlergﬁecnhca;/ngf?lset) 4775 -76.68 PASS
159 40 bar?dsvsi?j(tﬁofrttiergﬁecnhc?/ngf?lset) “49.96 7740 PASS
ba:Jvii?j(ti()l‘:lergl?ecnhca;/ngfilset) -46.28 -77.66 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

g,,} HUAK TESTING Page 69 of 80 Report No.: HK2404081609-4ER
802.11 ac HT 20
. . Blocking .
Test Channel BW(MHz) Eleelang gzl Signal Power it Result
Frequency(MHz) Level (dBm) (dBm)
5545(10 time channel
bandwidth frequency offset) -45.45 ~72.88 BASS
5345(20 time channel
149 20 bandwidth frequency offset) -48.5% "72.56 PASS
4745(50 time channel
bandwidth frequency offset) -50.78 -71.53 PASS
6025(10 time channel
bandwidth frequency offset) -48.33 8 PASS
6225(20 time channel
165 20 bandwidth frequency offset) 00 ~73.89 PASS
6825(50 time channel
bandwidth frequency offset) ~47.66 -74.69 PASS
802.11 ac HT 40
. . Blocking o
Blocking Signal . Limit
Test Channel BW(MHz Signal Power Result
( ) Frequency(MHz) Lgvel (dBm) (dBm)
5355(10 time channel
bandwidth frequency offset) "52.92 "75.59 PASS
4955(20 time channel
151 40 bandwidth frequency offset) R "74.92 PASS
3755(50 time channel
bandwidth frequency offset) ~47.48 -Rebl PASS
6195(10 time channel
bandwidth frequency offset) -48.32 o ROSE
6595(20 time channel
159 40 bandwidth frequency offset) ~47.84 7740 PASS
7795(50 time channel
bandwidth frequency offset) -49.96 -77.66 PASS
802.11 ac HT 80
. . Blocking A
Test Channel BW(MHz) Bloexing Sy Signal Power Limit Result
Frequency(MHz) Level (dBm) (dBm)
4975(10 time channel
bandwidth frequency offset) -51.62 @ PASS
4175(20 time channel
bandwidth frequency offset) #3566 "76.44 PASS
1775(50 time channel
155 80 bandwidth frequency offset) -42.45 -69.01 PASS
6575(10 time channel
bandwidth frequency offset) -50.31 -79.87 PASS
7375(20 time channel
bandwidth frequency offset) 4534 o042 PESS
9775(50 time channel
bandwidth frequency offset) 474 -80.67 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Blocking Signal _Blocking L

Test Channel BW(MHz) Frequency(MHz) Sng\r;:lI (Z%vr\;e)r (dBm) Result
barlsg’vﬁi?j(t%wofrt:argsecnhc?/ngf?lset) -45.92 -72.88 PASS

149 20 bar?tfvii?i(tﬁofrtiergﬁecnhca;/ngfilset) -49.63 -72.56 PASS
ba:Jvé\t%(tigflengﬁecnhc?/ngfilset) -50.66 -71.53 PASS

bar?gvii?j(t%wofrt:argsecnhc?/ngfeflset) -48.45 -73.60 PASS

165 20 bar?dzvii?j(tiofrt(iargsecnhc?/ngf?lset) -48.31 -73.89 PASS
bar?fv%i?j(tiofrt:ergﬁecnhc?/ngf?lset) -49.36 -74.69 PASS

802.11 ax HE 40

bar?c?vifi(tﬁofr“ergﬁecnhc?/ngfeflset) -56.78 -75.59 PASS

1ol 40 ba:c?vi%(ti(z‘:iengﬁecnhcé;/ngfilset) -49.58 -74.92 PASS
bansd?v?/i?j(tiofrttlergﬁecnhca;/ngfilset) -49.53 -72.51 PASS

bar?dlvii?i(tﬁofr“ergﬁecnhca;/ngf?lset) -49.16 -76.86 PASS

2 40 bar?j)vii%(ticf:iergﬁecnhc?/ngfeflset) -49.33 -77.40 PASS
bar?gvifi(tiofr“ergﬁecnhc?/ngfeflset) -52.48 -77.66 PASS

802.11 ax HE 80

e | owm | BDSEE | gmivle | G | e
bar?c?vCi?j(t%wofrt:argsecnhc?/ngglset) -56.25 -77.97 PASS

barfdlvzi?j(tﬁofrttlergsecnhca;/ngfilset) -45.73 -76.44 PASS

155 80 bar}JvC%(tiq‘rtfen(;Secnhc?/ngf?lset) -45.46 -69.01 PASS
bar?g’vCi?j(t%wofrt:argsecnhc?/ngf?lset) -53.72 -79.87 PASS

bar?(fvci%(ticfr“ergﬁecnhc?/ngfeflset) -46.56 -80.42 PASS

bar?d?vcz(ti%r“engﬁecnhcé;ngf?lset) -47.71 -80.67 PASS

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com
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4.8. Receiver Emissions
LIMIT

The power of any spurious emission shall not exceed 2 nW in the range 25 MHz to 1 GHz and shall not exceed 20
nW on frequencies above 1 GHz.

IEST CONFICGURATION

The same as described in section 4.4

TEST PROCEDURE

1. Please refer to ETSI EN 300 440 Sub-clause 5 for the test conditions.
2. Please refer to ETSI EN 300 440 Sub-clause 4.3.5.4 for the measurement method.

TEST RESULTS

Note:We tested at 802.11a/802.11n HT20/802.11n HT40/802.11ac HT20/802.11ac HT40/802.11ac HT80/802.11ax
HE20/802.11ax HE40/802.11ax HE80 mode at the antenna single transmitting mode and the Mimo

mode, and recorded the worst case 802.11n HT 20 mode at the Mimo mode. The measurement frequency range is
from 25MHz to the 10" harmonic of the fundamental frequency, not exceeding 40GHz.18GHz-40GHz not recorded
for no spurious point have a margin of less than 6 dB with respect to the limits.
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802.11n HT 20, CH 149, Horizontal/Vertical
Fre. (MHz) ANT. Pol. ER Limit Margin Conclusion
(dBm)

Below 1GHz:
204.28 \% -75.14 -57 -18.14 PASS
231.76 \% -77.75 -57 -20.75 PASS
278.88 V -78.31 -57 -21.31 PASS
355.06 V -78.81 -57 -21.81 PASS
454,94 \% -79.12 -57 -22.12 PASS
835.25 V -77.54 -57 -20.54 PASS
180.19 H -78.92 -57 -21.92 PASS
307.49 H -75.55 -57 -18.55 PASS
316.25 H -76.73 -57 -19.73 PASS
428.19 H -77.36 -57 -20.36 PASS
584.35 H -77.14 -57 -20.14 PASS
803.66 H -74.02 -57 -17.02 PASS

Note:

1.Cable loss and antenna gain was combined in the calculated result.
2.0ther point of the measurements are below 20dB from the limit.

Fre. (MHz) ANT. Pol. (EBRrE) Limit Margin Conclusion
Above 1GHz:
1166.39 \Y -59.91 -47 -12.91 PASS
1582.08 \ -69.36 -47 -22.36 PASS
2662.96 V -65.32 -47 -18.32 PASS
2645.74 \Y -63.78 -47 -16.78 PASS
2822.08 V -66.81 -47 -19.81 PASS
2966.04 V -65.45 -47 -18.45 PASS
3545.96 H -59.73 -47 -12.73 PASS
3590.66 H -62.63 -47 -15.63 PASS
4824.81 H -65.34 -47 -18.34 PASS
4719.14 H -68.45 -47 -21.45 PASS
6005.05 H -64.13 -47 -17.13 PASS
6133.06 H -63.71 -47 -16.71 PASS
Note:

1.Cable loss and antenna gain was combined in the calculated result.
2.0ther point of the measurements are below 20dB from the limit.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT 20, CH 165, Horizontal/Vertical
Fre. (MHz) ANT. Pol. ER Limit Margin Conclusion
(dBm)

Below 1GHz:
204.85 \% -79.32 -57 -22.32 PASS
240.92 \% -78.43 -57 -21.43 PASS
295.48 V -78.64 -57 -21.64 PASS
368.86 V -75.61 -57 -18.61 PASS
458.93 \% -74.45 -57 -17.45 PASS
837.89 V -79.36 -57 -22.36 PASS
175.15 H -76.08 -57 -19.08 PASS
299.45 H -74.34 -57 -17.34 PASS
330.08 H -75.71 -57 -18.71 PASS
435.06 H -70.35 -57 -13.35 PASS
570.77 H -70.62 -57 -13.62 PASS
805.94 H -74.26 -57 -17.26 PASS

Note:

1.Cable loss and antenna gain was combined in the calculated result.
2.0ther point of the measurements are below 20dB from the limit.

Fre. (MHz) ANT. Pol. (EBRrE) Limit Margin Conclusion
Above 1GHz:
1385.66 \Y -66.13 -47 -19.13 PASS
1653.54 \ -65.91 -47 -18.91 PASS
2629.05 V -63.85 -47 -16.85 PASS
2803.71 \Y -70.24 -47 -23.24 PASS
2917.38 V -67.42 -47 -20.42 PASS
3077.34 V -62.53 -47 -15.53 PASS
3550.35 H -60.05 -47 -13.05 PASS
3589.87 H -64.32 -47 -17.32 PASS
4432.56 H -62.21 -47 -15.21 PASS
4721.16 H -65.54 -47 -18.54 PASS
5885.46 H -65.42 -47 -18.42 PASS
5834.11 H -64.51 -47 -17.51 PASS
Note:

1.Cable loss and antenna gain was combined in the calculated result.
2.0ther point of the measurements are below 20dB from the limit.
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